8 | 7 | | S | 3 | =4 | 1
A 48 COMMERCIAL STD .38-16 NUT STAINLESS STEEL 6
A 47 COMMERCIAL STD .38-16 X 3.0 THREADED ROD STAINLESS STEEL 6
D 46 B0750-028 BELLEVILLE WASHER STEEL 18
D 45 CB-145 1.0BALL TUNGSTEN CARBIDE 3
44 COMMERCIAL STD #10-24 X .50 LG SOC HD CAPSCREW STAINLESS STEEL 2
43 COMMERCIAL STD .25-20 X 1.5 SOC HD CPSC-FULL TH'D STAINLESS STEEL 2
42 COMMERCIAL STD .25-20 NUT STAINLESS STEEL 6
41 COMMERCIAL STD .25-28 X 1.0 LG SOC HD CAPSCREW STAINLESS STEEL 4
40 COMMERCIAL STD DOWEL PIN .5 X .75 LG. STAINLESS STEEL 2
39 | COMMERCIALSTD | MS5-0.8X 20 MM LG SOC HD CAPSCREW STAINLESS STEEL 16
38 | COMMERCIALSTD | #8-32X.75LG SOC HD CAPSCREW STAINLESS STEEL 14
37 | COMMERCIALSTD | #6-32 X .38 LG PAN HEAD SCREW STAINLESS STEEL 5
36 | COMMERCIALSTD | COTTERPIN 13X .5LG STAINLESS STEEL 2
35 | COMMERCIALSTD | COTTERPIN .06 X .5LG STAINLESS STEEL 2
34 | COMMERCIALSTD | .25-20 X .63 LG SOC HD CAPSCREW STAINLESS STEEL 2
33 | COMMERCIALSTD | .25-20 X .75 LG SOC HD CAPSCREW STAINLESS STEEL 10
32 | COMMERCIALSTD | DOWEL PIN .188 X .50 LG. STAINLESS STEEL 4
31 | COMMERCIALSTD | .25-28 NUT STAINLESS STEEL 4
30 | COMMERCIALSTD | .25-20 X 1.0LG . SOC HD CAPSCREW STAINLESS STEEL 14
29 | COMMERCIALSTD | .25 FLAT WASHER STAINLESS STEEL 6
28 | COMMERCIALSTD | .25-20 X 1.25LG . SOC HD CAPSCREW STAINLESS STEEL 34
27 | COMMERCIALSTD | .38-16 X 1.0 LG SOC HD CAPSCREW STAINLESS STEEL 12
1 26 | HCRISA+60/400R | GUIDE RAIL 2
5 25 | My-Com E75/80 SWITCH 2
4 24 | LHL-6258-1 SPRING 2
3 23 | cB125 75 BALL TUNGSTEN CARBIDE 1
2 22 MTM100PE.1 TRANSLATION STAGE 1
1 21 HCR15A+60/400R GUIDE BLOCK 4
BEAM DIRECTION ' 20 T6-510120 T6 FRAME SEE DETAIL 1
o 19 T6-510119 T6 MICRO SWITCH CABLE SEE DETAIL 1
18 T6-510118 T6 SWITCH COVER SEE DETAIL 1
17 T6-510117 T6 CLEVIS PIN SEE DETAIL 2
. ‘e 16 T6-510116 T6 SPRING COLLAR SEE DETAIL 2
X 15 T6-510115 T6 CLAMPING ROD SEE DETAIL 2
14 | Te-s510114 T6 SWITCH ACTUATOR ARM SEE DETAIL 1
13 | Te-510113 T6 CONTACT BAR SEE DETAIL 1
VIEW "E" 12 | Tes10112 T6 SWITCH MOUNTING BRACKET SEE DETAIL 1
11 | Te-510111 T6 SWITCH BASE PLATE SEE DETAIL 1
@ K 10 | Te-510110 T6 CONE DRIVE PLATE SEE DETAIL 1
SEEVIEW'S" =/ 9 | T6-510100 T6 "V" KINIMATIC PAD SEE DETAIL 1
o 8 | T6-510108 T6 "CONE" KINIMATIC PAD SEE DETAIL 1
7 | Te-510107 T6 "FLAT" KNIMATIC PAD SEE DETAIL 1
6 | T6-510106 T6 ADJUSTING PLATE SEE DETAIL 2
5 | T6-510105 T6 PLATFORM GUSSET SEE DETAIL 2
4 | T6-510104 T6 PLATFORM RIB SEE DETAIL 4
3 | Te-510103 T6 CONNECTOR MOUNTING BRACKET SEE DETAIL 1
2 | Te-510102 T6 R.H. MOUNTING BRACKET SEE DETAIL 1
1 | Te-s10101 T6 ROTATION PLATFORM SEE DETAIL 1
T
2 THICO. LTD: o1 AND R ASSOCIATED SPRING T6510100-01-1
SCHAUMBURG, ILL. DES PLAINES, ILL. P.O. BOX 51062 iy o
PHONE: (708) 310-1111 PHONE: (312) 827-7160 NEW BERLIN, WISC. 53151 05 03] A NYMAN 4110/9 5/7/99
FAX: (708) 310-1182 FAX: (312) 827-7053 PHONE: (414) 796-2200 B
J.BARRAZA__| 513199 .M. KuzaY 5/10/9 ;gfnl
T e BUESSCTS, o, e o PO A
1. ALL DIMENSIONS SHOWN IN [] ARE MILLIMETERS PHONE: (800) 222-6440 PHONE: (800) 253.0421 SOUTHINGTON, CT. 06489 | J.BARRAZA | 5/3/99
AND ARE FOR REFERENCE USE ONLY. FAX: (714) 253-1680 FAX: (800) 438-1145 PHONE: (203) 621-2121 — SEE PARTS LIST 8 |_'__
FAX: (203) 628-6280 T2 |D | T6-510100-01-1

8 | 7 [ 6 [ 5 [ 4 | 3 | 2 | 1




